




Page | 1  

 

RSVL Proposed Pretreatment Narrative 20120210 

 

1.0 Introduction 

 The goal of the U.S. Environmental Protection Agency’s (EPA) National Pretreatment 

Program is to protect municipal treatment plants and the environment from the adverse impact 

that may occur when hazardous or toxic wastes are discharged into a publicly owned treatment 

works (POTW). This protection is achieved mainly by regulating nondomestic Users of POTWs 

that discharge toxic wastes or unusually strong conventional wastes. There are four major 

problems that can be prevented through a properly operated local Pretreatment Program.  

(1) Interference with POTW operations. Since municipal treatment systems are designed 

primarily to treat domestic wastes, the introduction of nondomestic wastes may affect 

these systems. 

(2) Pass through of pollutants. Even if pollutants do not interfere with the treatment 

systems, they often pass through POTWs without being removed because the systems are 

not designed to remove them. 

(3). Municipal Sludge contamination. The removal of certain pollutants by the POTW’s 

treatment system is likely to result in contamination of its sludge. 

(4) Exposure of POTW workers to chemical hazards. When combined with domestic 

waste, industrial waste can produce poisonous gases and compounds which may be 

hazardous to POTW personnel. 

EPA first issued regulations for the National Pretreatment Program on June 26, 1978. The 

General Pretreatment Regulations for Existing and New Sources of pollution (40 CFR 403) 

require that any POTW with a design flow greater than 5 million gallon per day (mgd) must 

establish a Pretreatment Program as a condition of its National Pollutant Discharge Elimination 

System (NPDES) permit. 

The General Pretreatment Regulation establishes prohibited discharge standards and 

categorical pretreatment standards to control pollutant discharges into treatment plants. 

Prohibited discharge standards apply to all industrial and commercial establishments connected 

to POTWs. Categorical pretreatment standards apply to industrial and commercial discharges in 

specific industrial categories determined to be the most significant sources of toxic pollutants.  

Prohibited discharge standards protect the POTWs plant and operations by prohibiting 

the discharge of pollutants that: 



Page | 2  

 

(1) Any liquid, solid or gas which creates singly or by interaction with other substances a 

fire or explosion hazard in the POTW, including, but not limited to, wastestreams with a 

closed cup flashpoint of less than 140 degrees Fahrenheit or 60 degrees Centigrade using 

the test methods specified in 40 CFR 261.21. 

(2) Any wastewater having a pH lower than 5.0 S.U. or greater than 12.0 S.U. or having 

any other corrosive property capable of causing corrosive structural damage or a hazard 

to the structures, equipment and personnel of the POTW. In no case shall waters or 

wastes be discharged at such a flow rate and/or pH which will cause the influent at the 

POTW to be lower than 6.0 or greater than 9.0. 

(3) Any solid or viscous substance in amounts which will cause obstruction to the flow in 

the POTW or will result in Interference to the POTW. 

(4) Any substance or substances, including oxygen demanding pollutants, directly or 

indirectly discharged at a flow rate or concentration level which will cause Interference, 

upset, or loss of efficiency at the POTW. 

(5) Any wastewater having a temperature which will inhibit biological activity in the 

POTW resulting in Interference, but in no case heat in such quantities that the 

temperature at the POTW treatment plant exceeds 40 degrees C (104 degrees F). Any 

liquid or vapor having a temperature higher than 54.4 degree C (130 degree F).  

(6) Any wastewater containing concentration levels or flow rates of petroleum oil, non-

biodegradable cutting oil, or products of mineral oil origin in amounts that will cause 

Interference or Pass Through. 

(7) Pollutants which result in the presence of toxic gases, vapors, or fumes within the 

POTW in a quantity that may cause acute worker health and safety problems. 

(8) Any trucked or hauled pollutants, except at discharge points designated by the Control 

Authority. 

(9) Any wastewater containing toxic substances in sufficient quantity, either singularly or 

by interaction with other substances, to injure or interfere with any wastewater treatment 

process, constitute a hazard to humans or animals, create a toxic effect in the receiving 

waters or exceed the limitations set forth in a Categorical Pretreatment Standard. A toxic 

substance shall include but not be limited to those identified under Section 307(a) of the 

Act. 

(10) Any substance which may cause the POTWs effluent or any other product of the 

POTW such as residues, sludges, or scums, to be unsuitable for reclamation and reuse or 

to interfere with the reclamation process. In no case, shall a substance discharged to the 



Page | 3  

 

POTW cause the POTW to be in noncompliance with sludge use or State or Federal 

disposal criteria. 

 

(11) Any substance containing any radioactive wastes or isotopes of such half-life or 

concentration as may exceed limits established by the Control Authority in compliance 

with applicable State and Federal regulations. 

(12) Any substance which will cause the POTW to violate its NPDES permit or the 

receiving waters water quality standards. 

(13) Any wastewater which may cause a hazard to human health or create a public 

nuisance. 

(14) Storm water, surface water, ground water, artesian well water, roof runoff, sub-

surface drainage, swimming pool drainage, condensate, de-ionized water, non-contact 

cooling water, and unpolluted wastewater, unless specifically authorized by the Control 

Authority. 

 

(15)  Medical Wastes, no discharge of any pharmaceutical medications, prescription or 

“over the counter”, unused or expired. 

 

 Each categorical pretreatment standard is published by EPA as a separate regulation. The 

standard contains limits for pollutants commonly discharged by the specific industrial category. 

All firms regulated by a particular category are required to comply with these standards, no 

matter where they are located in the country. 

 Municipalities must use these national standards, as well as locally developed 

regulations, to control nondomestic Users discharging to their wastewater collection and 

treatment systems. The local Pretreatment Program is the legal, technical, and administrative 

frame work for achieving effective control of such discharges. States participate in the National 

Pretreatment Program because the Federal pretreatment regulations require all States that 

administer NPDES programs to develop and administer state pretreatment programs. The State 

of Arkansas administers the NPDES program through the Arkansas Department of 

Environmental Quality (ADEQ). ADEQ serves as the approval authority for pretreatment 

programs and has the responsibility of overseeing and coordination the development of local 

pretreatment programs, and approving or disapproving local pretreatment program submissions 

or revisions. 

 The Pretreatment Program includes the following six general elements. 



Page | 4  

 

(1) Industrial Waste Survey: Identification and evaluation of the nondomestic discharges 

to the treatment system. 

(2) Legal Authority: Operate under a legal authority that will enable the local Control 

Authority to apply and enforce the requirements of the General Pretreatment Regulations 

and any other State or local rules needed to control nondomestic discharges. 

(3) Technical Elements/Local Limits: Characterize discharges to the treatment system 

and establish local effluent limits to protect the operation of the treatment plant, the 

quality of the receiving water, and the quality of the sludge.  

(4) Compliance Monitoring: Procedures for monitoring the industrial Users to determine 

compliance and noncompliance. 

(5) Procedures: Administrative procedures to implement and operate the pretreatment 

program. 

(6) Resources: Sufficient resources (funds, equipment and personnel) to operate an 

effective and ongoing program. 

 This document outlines various pretreatment program requirements and serves as an 

instrument to carry on an industrial pretreatment program for the City of Russellville. Currently 

City Corporation is the utility that operates the Russellville Water and Sewer System and is the 

Control Authority charged with the administration, operation and maintenance of the POTW and 

enforcement of provision of the Sewer Use Ordinance and the Pretreatment Ordinance.  

Enforcement provisions are outlined in the Pretreatment Ordinance and Appendix E, the 

Enforcement Response Plan.  

[Insert language here to describe how the City of Dover will implement its pretreatment 

program] 

 This document and attached Appendices serves as a total replacement of the previous 

Approved Pretreatment Program approved and implemented in November 1990 and revised in 

October 1991. 

 Refer to the above ordinances for definitions of terms and phrases used in the 

Pretreatment Program. 

1.1 Existing Wastewater Treatment Facilities 

 The City of Russellville is served by a wastewater treatment facility located along Whig 

Creek southeast of the Russellville City Limits; refer to Figure 1 – Site Plan. The treatment 

facility discharges into Whig Creek, a drainage course tributary to the Arkansas River. The Q7 

10 year low flow for Whig Creek is zero. 

Comment [RT1]: Appendix D 

Comment [RT2]:  Figure 1 is not included in this 
narrative.  The City must either update and include 
Figure 1 or delete the reference. 



Page | 5  

 

 The wastewater treatment facility serves both the City of Russellville and the City of 

Dover having 2009 census populations of 27,588 and 1,404 respectively. 

 The Russellville Wastewater Treatment Plant has a design capacity of 7.2 MGD average 

and 13.0 MDG maximum and at present averages 5.9 MGD. The 2010 minimum monthly 

average flow to the treatment plant was 4.4 MGD which included a monitored average industrial 

flow of 1.02 MGD. Refer to figure 2 – Liquids Processing Flow Diagram, the plant consists of 

Influent mechanical bar screens and an aerated grit basin with high flow to a series of 3 storm 

water holding basins. The grit basin is followed by three primary clarifier basins, dual above 

ground trickling filters, intermediate settling basin, dual below ground rock trickling filters. 

Following these two trickling filters are dual aeration basins, and dual final settling basins, 

followed by dual chlorine contact basins prior to discharge to Whig Creek.  Sludge is treated in 

aerobic primary and secondary digesters and is dewatered by a Two-meter belt press prior to 

disposal by land application. 

 The Control Authority also owns and operates a pretreatment wastewater facility which 

receives wastewater solely from the ConAgra Frozen Foods processing plant. The pretreatment 

facility receives and treats maximum flows of approximately 1.08 MGD. The treatment facility 

consist of two raw water pumps which discharge to two internally rotating feed screens which 

are followed by two primary clarifiers and a flow equalization (EQ) basin. The EQ basin is 

followed by a 1.5 MGD Dissolved Air Flotation unit prior to discharge to the City’s wastewater 

collection system.  

 ConAgra Frozen Foods reimburses the Control Authority the total direct operating, 

maintenance and replacement cost associated with the operation of the pretreatment plant. 

ConAgra Frozen Foods is responsible for all capital expenditures associated with improvements 

necessary to maintain and upgrade the pretreatment facility and is subject to normal sewer use 

fees associated with discharge to the wastewater collection system.   

2.0 Industrial Waste Survey 

 Section 403.8 (f)(2) of the General Pretreatment Regulations requires the identification 

and location of all possible Industrial Users (IUs) subject to the Pretreatment Program, and to 

identify the volume and character of pollutants discharged by these Users. The Industrial Waste 

Survey (IWS) is used to obtain this information. Four major activates comprise the IWS: 

 (1) Composition of a master list of potential IUs located in the service area 

 (2) Survey of each of these industries to collect the necessary information 

(3) Conduct follow-up activities, where needed, to obtain complete, up to date and 

accurate information 

Comment [RT3]: Figure 2 is not included in this 
narrative.  The City must either update and include 
Figure 2 or delete the reference. 
 



Page | 6  

 

(4) Summarization of the data for use in the pretreatment program 

 To identify IUs discharging to the collection system, the Utility’s commercial and 

industrial sewer user files are consulted. A complete list of current IUs is listed in Appendix F. 

The list is updated annually to reflect all current IUs. 

 Small volume discharges, manufacturing operations which do not generate wastewater, 

direct dischargers (has NPDES and/or state permit) and discharges of sanitary wastewater only 

are not required to be permitted under this program. Theaters, beauty shops, barber shops, 

offices, warehouses, retail sales firms, and other similar IUs are also usually eliminated because 

their discharges typically do not contain the volume or type of significant pollutants that concern 

the POTW. 

 Hotels, motels, restaurants, and gas stations are generally not considered Significant 

Industrial Users if they do not contribute to problems in the collection system or treatment plant. 

 Once a customer has been identified as a possible SIU, further information is obtained by 

using the Industrial Waste Survey Questionnaire and Permit Application (Appendix H), 

telephone calls, and site visits.  

3.0 Legal Authority  

 A successful local Pretreatment Program depends on adequate legal authority at the local 

level. The legal authorities necessary for the Pretreatment Program are listed in Section 403.8 

(f)(1) of the General Pretreatment Regulations. Legal authorities available to the Control 

Authority through the Pretreatment Ordinance are as follows: 

(1)  Deny or condition new or increase contributions of pollutants, or changes in the 

nature of pollutants discharged to the POTW 

 (2) Require compliance with applicable pretreatment standards and requirements by SIUs 

(3) Control, through permit, contract, or other means, the contribution to the POTW by 

each SIU 

(4) Require the development of a compliance schedule by each SIU, and the submission 

of all notices and self-monitoring reports as necessary to assure compliance 

(5) Carry out all inspection, surveillance, and monitoring procedures to determine 

compliance independent of information supplied by the IU 

(6) Obtain remedies for noncompliance by any IU, including the ability to seek injunctive 

relief, civil or criminal penalties in at least the amount of $1,000.00 a day for each 

violation, and/or collect liquidated damages  



Page | 7  

 

(7) Obtain effective summary relief from industrial waste discharges that endanger public 

health, the environment, or POTW operations 

(8) Comply with the confidentiality requirements and limitations on data restrictions 

specified in 40 CFR 403.14. 

Insert language on Attorney’s Statement here. 

 

4.0 Monitoring Program 

 The overall success of the pretreatment program depends on a comprehensive and 

properly designed local monitoring program. It is through the monitoring activities that 

compliance with ordinance requirements are determined, User surcharges confirmed, and data is 

generated for annual pretreatment program reports and other reports required by EPA and the 